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A AL R AR R
AAF B 1#2# e &Lk H e (DA0OS)
KA B 2023.4.28
IZk& LM/ A5 B 42
BFEE LA/ RS L AN RN
IR AHF (%) 100
JRAE &K (m) 125
% Bedh B Ry T
#A®HMR (m?) 23.7580
mAEE (°C) 86
} BMAAERE (%) 7.6
2 | AR (m/s) 13.3
B EAMALAE (m/h) 1138687
H BTRAAE (mh) 777073
G aE (%) 18.4
A&7 B AR 4 R
Z& % £ (ng TEQ/m?) 0.017
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H MR R LM LR

K H A4 3pesEm kR o (DA014)
KA B 2023.4.28
IERE LR/ AT Bo £5A
BUEE LA/ ARS F L+ BLA AH
IRHFT (%) 100
WA HE (m) 125
B e R ®H B
FHEABMR (m?) 19.6340
1| AR E (°C) 134
BMA2EE (%) 9.2
=3 LR (m/s) 17.6
5 EARAAZ (mYh) 1246411
& RFEAAE (mih) 726389
2A2E (%) 16.5
¥ 5R A FER IS
—&x £ (ng TEQm?) 0.0022

Bix: RAABAENLERALIRITHEKRE, EHE.
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ZER R F MR AR A R
AL LA | 1#22#REEALkHEsL o (DAOOS) H&m5 HC23103400101
MK #—K RAEE 2. 3448m? SAE 18. 4%
Knwi 5 )R (ps) #HE KK (p) Bl Ren) | FHYEKE(TEQ)
ng/m?3 | ng/m3 ng/m?3 [-TEF ng/m?
% ‘ 2,3,7,8-TCDD N.D. | 0.00096 0.001 x1 0.00096
ié ’ 1,2.3,7.8-PeCDD N.D. ‘ 0.0029 0.003 x0.5 0.0014
= 1,2,3.4,7,8-HxCDD | N.D. 0.0019 0.002 x0.1 0.00019
; 1,2.3,6,7,8-HxCDD | N.D. 0.0019 0.002 x0.1 0.00019
5‘_* 1,2,3,7.8.9-HxCDD N.D. 0.0019 0.002 x0.1 0.00019
- 1.2,3.4,6.7.8-HpCDD 0.005 0.0096 0.003 «0.01 | 0.000096
ES 0CDD 0.01 0.019 0.003 x0.001 0.000019
PCDDs & & 0.020 0.038 - - | 0.0030
2,3,7,8-TCDF 0.011 0.021 0.001 x0.1 0.0021
1,2,3,7,8-PeCDF 0.005 0.0096 0.001 x0.05 0.00048
% 2,3,4,7,8-PeCDF 0.0083 0.016 0.0007 x0.5 0.008
i“ 1,2,3.4,7.8-HxCDF 0.005 0.0096 ~0.001 | x0.1 0.00096
= 1,2,3,6,7.8-HxCDF 0.004 0.0077 0.001 x0.1 0.00077
’f;‘ 1,2,3,7.8,9-HxCDF N.D. | 0.00096 0.001 x0.1 0.000096
3 2,3,4,6,7.8-HxCDF 0.005 | 0.0096 0.001 x0.1 0.00096
" 1,2,3,4,6,7,8-HpCDF 0.0084 0.016 0.0009 x0.01 0.00016
1,2.3,4,7,8,.9-HpCDF N.D. 0.00096 0.001 x0.01 0.0000096
OCDF N.D. 0.0029 0.003 x0.001 0.0000029
PCDFs &% 0.049 0.094 - - 0.014
Z"23% % ¥ (PCDDs+PCDFs) 0.069 0.13 . 5 0.017

FE: RMRA(P): —RFEKAM M,
BHARE(p): ZBERREMNI6%S A ZIRHAL;
FMHYERAE (TEQ) : WHEAHMY F2,3,7.8-TCDD A Z KA ;
KR REARTAERN, FHEEFN S REA12EH R,
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=R R KRR R KB At R

B4z AR | 3Lk EER o (DAO14) Mhmes HC23103400201
PN % —k FHE 2. 3986m? TRE l 16. 5%
5K (ps) B IR K (p) At TR (pou) [éﬁ%%m&mm)
ZREA : |
ng/m?3 ng/m?3 ng/m?3 I-TEF | ng/m?3
f' 2,3,7.8-TCDD N.D. 0.0011 0.002 x1 | 0.0011
ié 1,2,3,7,8-PeCDD N.D. 0.00056 0.001 x0.5 0.00028
= 1,2,3.4,7,8-HXCDD N.D. 0.0017 0.003 x0.1 0.00017
; 1,2,3,6,7,8-HXCDD ND. 0.00056 0.001 x0.1 0.000056
S‘jL 1,2,3,7.8,9-HXxCDD N.D. 0.00044% 0.0008 x0.1 0.000044
% 1,2,3,4,6,7.8-HpCDD 0.003 0.0033 | 0.002 x0.01 0.000033
® 0CDD 0.007 00078 0.002 x0.001 0.0000078
PCDDs % % 0.014 0.015— - 1 - J 0.0017
| 2,3,7,.8-TCDF N.D. 0.001f. / 0.002 o 0.00011
1,2,3,7,8-PeCDF N.D. 0.00017 0.0003 x0.05 0.0000085
% { 2,3,4,7,8-PeCDF N.D. 0.00017 0.0003 0.5 0.000085
fé 1,2.3,4,7,8-HXCDF N.D. 0.00044 0.0008 x0.1 0.000044
= 1,2,3,6,7,8-HXCDF N.D. 0.00056 0.001 x0.1 0.000056
i 1,2.3,7.8,9-HxCDF N.D. 0.00056 0.001 x0.1 0.000056 |
3 2.,3,4,6,7.8-HXCDF N.D. 0.00056 | 0.001 x0.1 0.000056
# 1,2,3,4,6,7,8-HpCDF 0.0035 0.0039 0.0007 x0.01 0.000039
s 1,2,3,4,7.8,.9-HpCDF N.D. 0.00056 0.001 x0.01 0.0000056
OCDF 0.003 0.0033 0.003 x0.001 0.0000033
PCDFs & & 0.010 0.011 E - 0.00046
3 ¥ (PCDDs+PCDFs) 0.024 0.026 5 . 0.0022
FiEd: G A (p): = BIKAM R
BHEKE(p): —BEREMONS A ZTHEAL;
M EEKRE (TEQ) : #HHEH48Y F23,7,8-TCDD #9RE KA ;
SRR BART AR TR, S A 5 IRR 1248 8 R
ook 3R £ 4E R Test Report End***
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